

ROUTINE MEDICATION	HR	1	2	3	4	5	6	7	8	9	10	11	12	13	14	15	16	17	18	19	20	21	22	23	24	25	26	27	28	29	30	31	
Amoxicillin Cap Take 4 capsules 500mg (2000mg) by mouth 1 hour prior to dental appointment																																	
Child Asa LS Chw 81mg Take 1 tablet by mouth every morning	07:00 AM																																
Chlorhex GLU SOL 0.12% Use to brush teeth in place of toothpaste	07:00 AM																																
	08:00 PM																																
Cholestyram POW 4gm Use 1 scoop in a glass of juice & drink twice daily	07:00 AM																																
	08:00 PM																																
Clonazepam Tab Take 1 tablet 1mg by mouth every morning	07:00 AM																																
Clonazepam Tab 1mg Take 2 tablets (2mg) by mouth at bedtime																																	
	08:00 PM																																
Depakote ER Tab 500mg Take 2 tablets (1000mg) by mouth at bedtime																																	
	08:00 PM																																

DIAGNOSIS	Mental Retardation, Mild, Constipation, Periodontal Disease, Hypothyroidism, Passive Agressive Disorder, Obsessive Compulsive Disorder, Blepharitis, History of irregular menses, Fibrocystic Disease, Amenorrhea, Onychosis, Facial Acne	TV - Therapeutic Visit H-Hospital	<b>INSTRUCTIONS</b> 1. INITIAL APPROPRIATE BOX WHEN MEDICATION IS TAKEN 2. INITIAL AND CIRCLE APPROPRIATE BOX WHEN MED IS NOT GIVEN AS ORDERED 3. DOCUMENT REASON FOR MEDICATION NOT GIVEN 4. PRN MEDICATIONS: DOCUMENT REASON AND RESULTS ON BACK OF PAGE			
PHYSICIAN	Dr. Antonio Ruiz	CONSUMER NAME	Reynolds, Jonathan		ALLERGIES	NKDA, milk intolerance
	MONTH/YEAR	REVIEWED by HOUSEMANAGER			DATE	
	March 2008	REVIEWED by NURSE			DATE	

ROUTINE MEDICATION	HR	1	2	3	4	5	6	7	8	9	10	11	12	13	14	15	16	17	18	19	20	21	22	23	24	25	26	27	28	29	30	31	
Once Daily Take 1 tablet by mouth every morning	07:00 AM																																
Oyster Shell Tab/D 500mg Take 1 tablet by mouth twice daily	07:00 AM																																
	08:00 PM																																
Ranitidine Tab Take 1 tablet 150mg by mouth twice daily	07:00 AM																																
	08:00 PM																																
Trazodone Tab Take 1 tablet 100mg by mouth every morning & noon	07:00 AM																																
	12:00 PM																																
Trazodone Tab 100mg Take 2 tablets (200mg) by mouth at bedtime																																	
	08:00 PM																																
Neutrogena T/Gel 0.5% Shamp Shampoo twice weekly on Tuesdays & Fridays																																	
	06:00 PM																																
Levothyroxin (Synthroid) 25 mcg by mouth every morning	07:00 AM																																

DIAGNOSIS	Mental Retardation, Mild, Constipation, Periodontal Disease, Hypothyroidism, Passive Aggressive Disorder, Obsessive Compulsive Disorder, Blepharitis, History of irregular menses, Fibrocystic Disease, Amenorrhea, Onychosis, Facial Acne		TV - Therapeutic Visit H-Hospital	<b>INSTRUCTIONS</b> 1. INITIAL APPROPRIATE BOX WHEN MEDICATION IS TAKEN 2. INITIAL AND CIRCLE APPROPRIATE BOX WHEN MED IS NOT GIVEN AS ORDERED 3. DOCUMENT REASON FOR MEDICATION NOT GIVEN 4. PRN MEDICATIONS: DOCUMENT REASON AND RESULTS ON BACK OF PAGE																		
PHYSICIAN	Dr. Antonio Ruiz		CONSUMER NAME	Reynolds, Jonathan					ALLERGIES	NKDA, milk intolerance												
	MONTH/YEAR	REVIEWED by HOUSEMANAGER										DATE										
	March 2008	REVIEWED by NURSE										DATE										



PRN MEDICATION	HR	1	2	3	4	5	6	7	8	9	10	11	12	13	14	15	16	17	18	19	20	21	22	23	24	25	26	27	28	29	30	31			
Pseudoephedrine HCL/Tripolidine HCL 60mg/2.5mg 1 tablet by mouth every 6 hours for naseal congestion, running nose & allergies etc PRN																																			
Triple Antibiotic Ointment Apply to minor cuts/abrasions PRN																																			
Alum Hydroxide (Mylanta) 2 teaspoonfuls by mouth for upset stomach **DO NOT GIVE IF TAKING TETRACYCLINE.** PRN																																			

DIAGNOSIS	Mental Retardation, Mild, Constipation, Periodontal Disease, Hypothyroidism, Passive Agressive Disorder, Obsessive Compulsive Disorder, Blepharitis, History of irregular menses, Fibrocystic Disease, Amenorrhea, Onychosis, Facial Acne		TV - Therapeutic Visit H-Hopsital	<b>INSTRUCTIONS</b> 1. INITIAL APPROPRIATE BOX WHEN MEDICATION IS TAKEN 2. INITIAL AND CIRCLE APPROPRIATE BOX WHEN MED IS NOT GIVEN AS ORDERED 3. DOCUMENT REASON FOR MEDICATION NOT GIVEN 4. PRN MEDICATIONS: DOCUMENT REASON AND RESULTS ON BACK OF PAGE			
PHYSICIAN	Dr. Antonio Ruiz	CONSUMER NAME	Reynolds, Jonathan		ALLERGIES	NKDA, milk intolerance	
	MONTH/YEAR	REVIEWED by HOUSEMANAGER				DATE	
	March 2008	REVIEWED by NURSE				DATE	